



Certificate of Compliance

Certificate Number: BOKE-230501436C

Applicant.....: ZHEJIANG LEADER INDUSTRY AND TRADE CO LTD
Address.....: 2TH FLOOR BUILDING 6, NO.8 LONGTAI ROAD, LONGSHAN TOWN
YONGKANG JINHUA, ZHEJIANG PROVINCE, CHINA
Manufacturer.....: ZHEJIANG LEADER INDUSTRY AND TRADE CO LTD
Address.....: 2TH FLOOR BUILDING 6, NO.8 LONGTAI ROAD, LONGSHAN TOWN
YONGKANG JINHUA, ZHEJIANG PROVINCE, CHINA
Product.....: Fiberglass multipurpose ladder
Brand Name.....: Obastyle
Model No.: AY-FL403, AY-FL404, AY-FL405, AY-FL406
Test Standard.....: EN 131-1:2015+A1:2019 & EN 131-2:2010+A21:2017
EN 131-3:2018 & EN 131-4:2020

The submitted products have been tested by us with the above standard(s) and found to be in compliance with the listed European Standards.

The test results apply only to the particular sample tested and to the specific tests carried out. Technical Report and documentation are at the Holder's disposal. This certificate applies specifically to the sample investigated in our test reference number only

It is only valid in connection with the test report number: BOKE-230501436S.


Levi Lee
Manager
May 30, 2023

Shenzhen Boke Testing Co., Ltd.

Address: Floor 2, Complex Building, No. 438 Industrial Park, Donghuan Road, Xiner Community,
Xinqiao Street, Bao'an District, Shenzhen, Guangdong, China
Web: <http://www.boke-lab.com>, E-mail: admin@boke-lab.com, Tel.: 0755-27782934

